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Statement

The test report is invalid if it is not affixed the ofFical seal of the laboratory to it.

Copies of the test report without the offical seal of the laboratory are invalid.

The test report is invalid without the signatures of compiler, checker and approver.

The test report is invalid if it is blotted out.
It is forbidden to copy the test report partially without the written approval of the

laboratory.

The test report has been drafted in Chinese and translated into English (if exist)
for convenience only. In the event of discrepancy, the Chines version shall prevail.

Unless noted otherwise, the test type is consignation test.

© o o o o o o o o §pp5e wew Address: No.345 East Yunling Road, Shanghai
* ¢ ¢ ¢(PostCode): 200062

e ¢Tel): (021) 31765555 e ¢ ¢Fax): (021) 31015117

* ewebsite): www.ghs.cn
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o o o o o&R972 7.2V 47Wh
* * * ¢ = * Chinese
Neme of Sample | BATTERY S-8972 7. 2V 47Wh
English
e o o o ®weo o o 1118060090
Sample No.
.Co.ns.igr;o;“ o SWT Electronics Co., Ltd.
Manufacturer SNIT Electranics ., Tid

*Sr/Iy/AC. 10/11/Rev. 6 38.3 TNITED NATTONS "'Recomerdabias an the TRANSPORT CF
Test method DINFRIB GXIS" Mael of Tests ard Criterda SI/SF/2C. 10/11/Rev. 6 38.3

ST/SG/AC. 10/11/Rev. 6 38.3 INI'TED NATTQNS “Recomrerdatians an the TRANSRORT (F
Criterion DANFROE GXIS" Manel of Tests ad Criterda ST/SF/2C. 10/11/Rev. 6 38.3

Appearance Black Plastics et gell

s e e e e e oo s 0180608 e e e e e e e e e W20I8%06-13+ +2018-07-14
Poepted Dote Tt Dite

e o o o ouoouco‘uooocuoo ¢oce o 0'0000000 ® e © o o 000 o o o o o o

Altitde similation, Themel test ijmtjcn, thkExternal short
Test ltems ciraut, Iect, Oerderce, Raced disderce

SI'/%]_O/W6£}......... o e
« o+ o o we Jhe saple bes passad the test itars of UNITED NATTONS
TRANERCRT (F DANGEROB GIIS" Mgl of Tests ard Crite/a3”/9G/AC. 6

38-3 \%% . oo
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Conclusion

Comment
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' 210038
CGragor

s Post Code
Approver: Compiler:

Titles + « ¢ o ¢« (Vice ehief engineer)
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b : Name of Test Standard requirement or The

Clause Number of Standard

Test Result Conclusion  Rarerk
ltems

e ® o oT/3G/RC. 10/11/Rev. 6 38.3 ¢ °* @ o o 1.

1 \ UN Manual of Tests and Criteria See ix 1 o o o o
Altince Appendix /

ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1

, Passed

e e u . Tt eo/86/AC. 10/11/Rev.§ 3.3 02 e e 2.

2 UN Manual of Tests and Criteria See Appendix 2 o o o o
Thermal test /

ST/SG/AC. 10/11/Rev.6 Section 38.3 Test /.2 Passed

© o o p,  P,0 0 0 0 0 0 0 0 0 0 0 0 0 0 000000000000 00000

« « SP/BG/AC. 10/11/Rev. 6 38.3 « « T3 e e e a3
3 ,. ° . ° UN Manual of Tests and Criteria See Appendix 3 o o o o /
Vikration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed

e ° ° oT/9G/RC. 10/11/Rev. 6 38.3 © ° T 4° P
4 ce e UN Manual of Tests and Cr:':teria See Appendix 4 o o o o /
ok ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. 4 Passed

L] L] L] 00 O © 0 0 o 0 0 0 0 0 0 0 0O o 0 0 G000 OGOGONOGONONONOGONONONPONONONONONONONDPODS
e ¢ ° ST/3G/AC. 10/11/Rev. 6 38.3 ® ® T 5° e
L] L] L] L] L] L] . :
5 UN Manual of Tests and Criteria

See Appendix 5 L A
Extermral dort ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.5 PP Passed /
clrant

e «990 ., 0 0 0 0 0 0 0 0 0 O 0 O O ®O0S 0000 00 o L] L] L] L] L] L] L] L] L]
e e « « SP/BG/AC. 10/11/Rev. 6 38.3 « + Ts6 e e e e
6 UN Manual of Tests and CrJ:.teria See Appendix 6 o o o o /
B[[ﬁ'_t ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.6 Passed

c s99 ,0 © © © © © 0 © 0 0 0 0 0 0 0 0 0000000000000 0000000

“ e o o e e e * o oT/3G/AC. 10/11/Rev. 6 38.3 ® * T 7° e e e e
7 UN Manual of Tests and Criteria

Ox/Elfd’H]f@ 10/11 . . See Appendix 7 o o o o /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T. Passed

e ° o oT/9G/RC. 10/11/Rev. 6 38.3 ® °* T 8° e e e B .
UY Manual of Tests and Criteria

’ Foroed disdrerce , See Appendix 8 e o o s /
ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed

L] L] L] L] L] L] - oo L] L] L] L] . ° ° M ° .'ZOOC_B%;. ° ° .. .'/% .. .I
Test Environment Mbiet tenperature:20°C-23°C ;Addat hdity: /%
Condition

/
Test ltem
Subcontracted Test Coe e e mee ST / e
Condition Subcontracted ~ Name Post Code
Laboratory / /

Address Tel
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° ° ° ° 1 L] L] L] L] L] L] L] L] L] - ® oo L] L] L] L] L]
No. Name of Test Items Altitde similation
e o « o Before o o & e After
L] L] L] L] . . . . L4 . . . . . L] L] L] L] L] ‘ . .. . . L[] L] L] .
e o o o Sample Status e o o o e o o o o o 0,0, o o e o o o o .Mass LOSS Residual e o o o
Sample Mass ocv Mass /07 OCV  Other
No. /g v /g N % % Event
OOl 1evc putly chorges  30B. 6L 8.28 3B. B 8.28 0. 03 10.00 o
02 1ore patty cherged . 3B. 0B 8.29 IB. @2 8.29 0.02 100.00 o
003 1eve ratly charged 303 00 8. 29 302.94 8.29 0. @2 100. 00 o
004 1eve putly charged  303. 61 8.26 303. 56 8.26 0. 2 100. 00 o
005 soerc patly charged  303.32 8. 30 303. 26 8. 30 0. @2 100.00 o
006 socve ruily charged  303.27 8. 29 303. 21 8.29 0. (2 100.00 o
007  soeve putty charged  303. 74 8. 28 303. 68 8. 28 0.2 100. 00 o
00B  socre uily eharged  302. 89 8.29 302.83 8.28 0.02 9.8 o

This space intentionally
® ® ° ° left blank

L] L] L] L—- L] .v—.. L] .D'. L] .R.. L] .F’. L] .0'. L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L]
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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e o o o 2
No. Name of Test Items Thermal test
e « < o Before o o o SAfter
« « « »  Sample Status L
Sample Mass ocv Mass ocv
No. /g A% /g N
lcYc. e o o 00000
0L 10YC Fully charged 3B. 53 8.28 30. 42 8.3
lcYc. e © o 00000
0@ 1CYC Fully charged 3. 2 8.29 3@ 9 8.24
1CYCe © © © eccocce
003 1CYC Fully charged IR, A 8.29 3x. 80 8.23
1CYC® © © © ecoocooe
004 1CYC Fully charged 3. % 8.26 33B. 44 8.21
SOCYC. ® & o o000
005 socvc rully charged 3@B. 26 8.30 3. 14 8.25
socYc. e ® o 00000
006 50CYC Fully charged 303.21 8.29 3. 10 8.24
50CYC® © © © eccccooe
007 50CYC Fully charged 3B. 68 8.28 303. =8 8.24
50CYC® © © © eccccooe
008 50CYC Fully charged 3x. 83 8.28 3x2. 70 823
This space intentionally
U *® ® ° ° left blank
L] L] L] L—. L) .V—.I L] .D.. L] .R‘.. L] .F-'. L] .O-.'. L] L] L] L] L] L] L]

2

no. ni8 (O

4/11

e o o o o 0 ® o0 o 0 g0 o o o

/%
0. 04
0.04
0.5
0.4
0. 04
0.4
0. 03
0. %4

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,

No Disassembly,No Rupture & No Fire.

Residual « « ¢ -
OCV  Other
/% Event
®. 40 0
®. 40 0
P. 28 0
99.39 0
®. 40 0
. 40 0
®. 2 0
®. 40 0
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) ° . ° 3 L] L] L] L] L] L] L] L] L] - L ] L ] [ ]
No. Name of Test Items Vibration
® o o o o o o o o o ‘ : : .Before : ‘ ‘ .Aftﬁ. . o . ® o 0 @ 00 0 0o oy 040, o
e o o o Sample Status e o o o e o o o o o o % oo o o o o o oMassoss Residual o o o o
Sample Mass ocv Mass OCV OoCV Other
No /g A% /g AY4 /% 1% Event
10YCe o o o cosees
0oL 1CYC Fully charged 3B. 42 8.23 303. 40 8.24 0.01L 100. 00 0
1CYCe o o o seoees
o2 10YC Fully charged 3®. 9 8.24 3®. 89 8.22 0.01 PD. 76 0
10YCe o o o eooees
03 10YC Fully charged 302.80 8.23 302. 81 8.23 0.00 100. 00 0
1CYCe o o o oocees
004 10YC Fully charged 303. 44 8.21 303. 40 8. 21 0.01 100. 00 0
005 socve peily sharges 303 14 8.25 303. 12 8.24 0.01 99.88 0
5OCYCe o o esoseee
006 500YC Fully charged 303. 10 8.24 303. 07 8.23 0.01L 0. 88 0
5OCYCe o o o ecooese
007 500YC Fully charged 303. 58 8.24 303. 54 823 0.01 99.88 0
008 B0CKC * ot 302, 70 8.23 302. 69 8.23 0. 00 10.00 0

50CYC Fully charged

U This space intentionally
left blank

o o o p_e oo o\/2e o o)2e o eR2e o s o o()2e o o o o o o o o o o o o o o o e o o o o o o o

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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No. 4 Name of Test Items Shock
« « o « Before o o o cAfter
Tt ............o.-.ooooco """MaSSLOSS
* ¢ ¢ Sample Statu
Sample AmpTe St Mass ocv Mass ocv
No /g A% /g % %
’ 1CYC..........
001 eromily charged  303.40  8.24 303.50 8.2 0.00
1CYC..........
02 1eremily charged | 302.89 822 302.93  8.24 0.00
003 1evc rully charged 302 81 8. 23 302.88  8.23 0.00
1CYC..........
04 1oromily charged  303.40 821 303.47 821 0.00
SOCYC..........
005  socreruily charges 30312 824 30321 8. 24 0. 00
SOCYC..........
006 socee serly charges  303.07 823 303. 13 8.23 0. 00
SOCYC..........
007 somerrty ehorges 30354 8.23 303.60  8.23 0. 00
SOCYC..........
008 socee ety sharges  302.69 823 302.75  8.23 0. 00
M- . .Thi.s fpaf:ftirﬁzr;;ionally
e o o p—w® oo o\/ee o oDee o oRee o oF-ee . oo-oo e o o o o o o o o o o o o o

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire 0-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

Residual ¢ ¢ ¢

(0/6)% Other
1% Event
99. 76 0
100. 00 0
100. 00 0
100. 00 0
100. 00 0
100. 00 0
100. 00 0
100. 00 0
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° ° ° ° 5 L] L] L] L] L] L] L] L] L] L] oo 00 L] L] L] L] ] )
No. Name of Test Items External short circuit
Sample No. Sample Status Max. External Temperature Other Event

rc
1CYCe o o o eccose

001 1CYC Fully charged 38. 4 0

1CYCI e o o oecccece

002 58.3 0

1CYC Fully charged

lcYCQ e o o oecccce
003 1CYC Fully charged 58.5 0
1CYCI e e o ecccee
004 1CYC Fully charged 58.3 0
SOCYC. e o o oecccce
005 50CYC Fully charged 8.1 0
SOCYCO e o o oecccee
006 50CYC Fully charged 58.0 0
SOCYC. e o o ecccee
007 50CYC Fully charged 57.9 0
SOCYC. e e o ecccee
.1
008 50CYC Fully charged 58 0
This space intentionally left
L] L] L] L] L] L] L] L]
blank
L] L] L ] .D_. L] .R._. L] .F._. L] .O._. L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L] L]

Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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) . . 'Y 6 L] L] L] L] L] L] L] L] L] L] . L] L] L]
No. Name of Test Items Impact
Sample No. Sample Status Max. Extern;li Temperature Other Event
1CYC 50 o ocecee
009 1CYC 50% Capacity 105. 2 0
1CYC 50 o ocecee
010 1CYC 50% Capacity 100.9 0
) 1CYC 50°° o ececoe
0il 1CYC 50% Capacity 3.1 0
1CYC 50 o ecocee
012 1CYC 50% Capacity 110.3 0
1CYC 50ee o ececoe
013 1CYC 50% Capacity 108.3 0
This space intentionally left
L] L] L] L] L] L] L] L] blank
L] L] L] .D_. L] .F._. L] .0._. L] L] L] L] L] L] L] L] L] L] L] L] L] L] L]

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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e o o o 7 e o o o o o o o o 9 & °% ¢ o o

No. Name of Test Items Overcharge

Sample No. Sample Status Other Event
014 Lo rully chacged :
015 loxe Fally charged :
016 loxe Fally charged :
017 Lexe Fully charged 0
018 S0cT0 Fully charged 0
019 stere pully cherged 0
20 stcTe Tully charged '
@ socro sully charged 0

e e .T.his space intentionally left blank

e o woDe o oFee o o(Jos o o o o o o o s o 6 s o o o o

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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® © o o o o o o o o©o ® ® o o o o o o
]

No. Name of Test Items Fbr(m m

Sample No. Sample Status .Otiler. E\./er;t Y
022 1cyc ];?iii.y .di.s c.ha.r.g.e:i. . 0
023 fere rlly sischarged 0
024 1cyc li‘iii; .di.sc.ha.r.g;:i. . 0
025 10YCe o o o esccece 0

1CYC Fully discharged

1CYCe © © o ecocooe

026 1CYC Fully discharged °

1CYCe © © o ecocecoe

027 1CYC Fully discharged °

1CYCe® © © o ecoooo

02¢+ 1CYC Fully discharged 0
029 1cyc lFiyli.y .d i.s c.ha. r.g.e.d. . 0
030 1cyc ];‘iyli; .di.s c.ha.r.g.e:l. . 0
03 1cyc i‘iii; .d i.s c.ha. r.g.e:i. . 0
032 5 OCY(','5 OF(ilYli; .d i.s <: ha. r.g.e:i. . 0
033 5 OCYC5 OF(ilYli; .d i.s c.ha. r.g.e:i. . 0
034 5 OCYC5 oFiii; .d i.s c.ha. r.g.e:i. . 0
035 50 C‘IC5 OF(i:;.i.y .d i.s c.ha:r.g;:i. . 0
036 50CYCe © o o eoccee .

50CYC Fully discharged

50CYCe © © o ecococococe

037 50CYC Fully discharged °

50CYCe © © o ecccoe

03+ 50CYC Fully discharged 0

039 50CYC5 OF?].SI.; .di.s c.ha.r.g;:i. . 0

040 50CYC5 OF?ICIIL; .d i.s c.ha. r.g.e:i. . 0

04« 50 CYC5 0E‘Cuylcl.y .d i.s c.h a. r.g.e.d. ) 0
© o o @) _e o eFse o ejee o o o o o © o o o o o o o o o

Note: D-Disassembly F-Firc O-No Disassembly & No Fire.
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